
 

 

“Characterization of Sewage from different Treatment Plants in  

                           and around Shimla” 

                                                        A PROJECT 

   Submitted in partial fulfilment of the requirements for the award of the degree  

                                                          of            

                                 BACHELOR OF TECHNOLOGY 

                                                         IN  

                                          CIVIL ENGINEERING 

                                                   Under the supervision of 

                                     Dr. Rajiv Ganguly 

                                    Associate Professor 
[...]
the system to treat municipal sewage in severe situation. For example, in Jordan and Palestine 

sewage is has high COD concentrations greater than 1000 mg/L. 

 

R. N. Singh (1998) stated that the waste auditing technique provides a powerful tool to assess 

periodically the efficacy of the mine wastewater treatment system. This will provide an 

opportunity to the mine operators to change the mining and processing conditions so that the 

environmental and economic goals can be achieved. This technique has been successfully 

applied to a mine site in the mawarra region where wastewater of dissimilar chemical 

characteristics could be segregated into separate streams for further treatment. Improved 

process of water managements systems is also proposed. Relatively simple alterations to the 

operation of the coal wash filtration drains are expected to reduce the periods of inefficient 

operation of these drains by 95%. As highlighted in this paper, often there is significant 

economic benefit resulting from the application of waste minimization. In addition, there is 

always a major benefit to the environment 

 



5 
 

Catherine N. Mulligani and Bernard F. Gibbs (2004)  Biological treatment of wastewater has 

been engaged successfully for numerous types of industries. Aerobic processes have been used 

expansively. Large production of sludge is the main problem and methods such as bio filters 

and membrane bioreactors are being developed to combat this occurrence. Anaerobic waste 

treatment has experienced noteworthy developments and is now consistent with low retention 

times. The UASB though a high rate anaerobic reactor is now becoming less prevalent than the 

EGSB reactor. New developments such as the Annam ox process are highly promising for 

nitrogen removal. For metal removal, processes such as bio sorption and bio surfactants 

combined with ultrafiltration membranes are under development. Bio surfactants have also 

shown promise as dispersing agents for oil spills. Wetlands can be used to reduce biological 

oxygen demand (BOD), total suspended solids (TSS), nutrients and heavy metals if sufficient 

space is available. 

Zhaoqian Jing and Shiwei Cao (2012)  stated that the effluent from the secondary clarifiers of 

the WWTP includes many organic pollutants, most of which are difficult to be decomposed. 

Direct treatment along with additional biological processes cannot make acceptable 

performance. AOPs are usually effective in refractory pollutants elimination and can be 

combined with biological processes in a very low biodegradable wastewater treatment. UV and 

O3 oxidation was combined with Biological Aerating Filter (BAF) in tertiary treatment. The 

tests results indicated that though UV photolysis alone was not quite effective for COD 

elimination, it could improve its performance of ozonation because when UV photolysis was 

combined along with ozonation, COD in the wastewater secondary effluent was removed by 

45%. 

 

Pawar Avinash Shivajirao (2012) recommended for membrane systems for treatment of waste 

water with additional technical advancement and equivalent cost reductions, making them 

capable of purifying waters in single step processes at reasonable costs. Around one-third for 

wastewater and two-thirds of the market will be for water. His result further supported the 

Membrane technologies for receiving superior recognition as substitutes to 12 conventional 

water treatment and also for enhancing treated wastewater effluent for reuse applications that 

can ominously decrease operation and maintenance costs and energy use. 

 

 

 

 

 

 

 

 



6 
 

 

Chapter 3                                                               METHODOLOGY 

3.1 Study Site 

Discovered in 1819 by British, Shimla has evolved from a small hill settlement to one of the 

popular tourist destinations in India. Himachal Pradesh was carved out of erstwhile Punjab 

state in 1966 and Shimla became capital of Himachal Pradesh. Shimla located in the south of 

Himachal Pradesh is surrounded by Kullu and Kinnaur district in the North East, Sirmaur 

district in South East, Solan and Mandi districts and Dehradun district of Uttaranchal in the 

North West. Shimla is situated in the Central Himalayas, south of river Satluj at 31°4ʹ to 31°10' 

north latitude and 77°5' to 77°15' east longitude. 

Shimla, one of the most visited tourist destination is well connected with major cities of North 

India and all parts of Himachal Pradesh. National Highway (NH) 22 connects Shimla with 

major cities such as Delhi, Chandigarh and Ambala, while NH 88 links Shimla with Kangra 

and Hamirpur in Himachal Pradesh. Apart from the national highways, state roads provide 

connectivity to other major tourist destinations like Manali, Kullu, Chamba and Dharmashala. 

Shimla has railway access through a narrow gauge line, connecting Shimla with Kalka town. 

Shimla airport located 23 Km from the city has flight connectivity to Delhi, Chandigarh and 

Kullu. The winter temperature in Shimla varies from 18°C to -4°C and in summer from 32°C 

to 6°C. The city receives the monsoon during the months of July to September with annual 

average rainfall of about 150mm. 

 

3.2 Existing Sewage Treatment and Disposal Facilities 

Sewerage system is as important as the water supply system and forms an integral part of 

environmental character of a city. Sewage treatment facilities of Shimla have been substantially 

improved over the years to cater to future demand. Shimla Municipal Area has a well laid 

underground sewerage system and is maintained by Irrigation and Public Health(I&PH) 

Department.The first sewerage network was laid in 1880 to serve a population of 18000. In 

2005, the Shimla Municipal Corporation (SMC) undertook an augmentation of the sewerage 

network by laying new lines and constructed 6 new sewage treatment plants with an installed 

capacity of 35.63 Mld at : 



7 
 

 

                                  Fig. 3.1 Map showing different Sewage Zones 

The following tables shows the different sewage treatment plants along with their location and 

capacity. 

 

S.No Sewerage 

Zone/Name 

of STP  

 

Location 

Of STP 

Treatment 

Units 

STP 

Capacity 

(MLD)  

 

Treatment 

Technology  

 

Average 

Flow 

(MLD)  

Peak 

Flow 

(MLD)  

 

1. Lalpani  

 

On 

Shogi 

Mehli 

Bypass 

1.Inlet 

Chamber 

2.Screen 

Chambers 

3.Grit 

Chambers 

4.Distribution 

Box 

5.UASB 

Reactor 

19.35  

 

UASB  

 

1.25  

 

2.56  

 



8 
 

6.Extended 

Aeration 

Tanks 

7.Secondary 

Clarifier 

8.Flash Mixer 

9.Sludge 

Well 

10.Sludge 

Drying Bed 

2. Summer 

Hill  

 

 1.Inlet 

Chamber 

2.Screen 

Chambers 

3.Grit 

Chambers 

4.Distribution 

Box 

5.Extended 

Aeration 

Tanks 

6.Secondary 

Clarifier 

7.Flash Mixer 

8.Sludge 

Well 

9.Centifuge 

filter press 

3.93 Extended 

Aeration  

 

0.164  

 

0.285  

 

3. North 

Disposal  

 

 1.Inlet 

Chamber 

2.Screen 

Chambers 

3.Grit 

Chambers 

4.Distribution 

Box 

5.80 Extended 

Aeration  

 

0.57  

 

0.145  

 



9 
 

5.Extended 

Aeration 

Tanks 

6.Secondary 

Clarifier 

7.Sludge 

Recycling 

Pump 

8.Flash Mixer 

9.Sludge 

Well 

10.Sludge 

Drying Bed 

4. Dhalli  

 

 1.Inlet 

Chamber 

2.Screen 

Chambers 

3.Grit 

Chambers 

4.Distribution 

Box 

5.Extended 

Aeration 

Tanks 

6.Secondary 

Clarifier 

7.Sludge 

Recycling 

Pump 

8.Flash Mixer 

9.Sludge 

Well 

10.Sludge 

Drying Bed 

0.76 Extended 

Aeration  

 

0.53  

 

1.061  

 

5. Sanjauli- 

Malyana  

 

 1.Inlet 

Chamber 

4.44  

 

Extended 

Aeration  

 

1.25  

 

2.41  

 



10 
 

2.Screen 

Chambers 

3.Grit 

Chambers 

4.Distribution 

Box 

5.Extended 

Aeration 

Tanks 

6.Secondary 

Clarifier 

7.Sludge 

Recycling 

Pump 

8.Flash Mixer 

9.Sludge 

Well 

10.Sludge 

Drying Bed 

6. Snowdon  

 

 1.Inlet 

Chamber 

2.Screen 

Chambers 

3.Grit 

Chambers 

4.Distribution 

Box 

5.Extended 

Aeration 

Tanks 

6.Secondary 

Clarifier 

7.Sludge 

Recycling 

Pump 

8.Flash Mixer 

1.35  

 

Extended 

Aeration  

 

0.10  

 

0.145  

 



11 
 

9.Sludge 

Well 

10.Sludge 

Drying Bed 

 Total  

 

  35.63  

 

 3.664  

 

 

                                         Table 3.1 Sewage Treatment Plants  

The following table shows the % capacity of each treatment plant taking the total capacity as a 

relative measure. 

 

S.No. 

 

 

        Name of STP 

 

% capacity 

1. 

2. 

3. 

4. 

5. 

6.  

Dhalli STP   

Snowdon STP  

Malyana STP 

Summer Hill STP   

North Disposal  STP  

Lalpani STP 

 

2.13% 

3.79% 

12.25% 

11.03% 

16.28% 

54.31% 

     Table 3.2 Capacity of all treatment plants as % of the total capacity 

 

Shimla being a small city with a not very large population still needs so many different sewage 

treatment plants because- 

 It is situated in hilly terrains so the cost of installing sewage pipelines will increase if 

the number of plants are reduced. 

 If there are only 1 or 2 treatment plants then the cost of pumping the sewage will be 

high in the long run. 

 Also the amount of effluent discharged is high so there is not a very big stream to 

discharge it if a single STP is installed. 

 

 

 



12 
 

 

3.3 Study of Treatment Techniques 

3.3.1 Extended Aeration Process 

Extended aeration is a method of sewage treatment using modified activated 

sludge procedures. It is preferred for relatively small waste loads, where lower operating 

efficiency is offset by mechanical simplicity. The primary sedimentation is frequently avoided 

in this process but grit chamber is provided for screenings. As its name suggests aeration period 

is quite large and extends to about 12-24 hours as compared to 4-6 hours in conventional plant. 

The process permits low organic loading, high mix liquor suspended solids, low F/M ratio. The 

BOD removal efficiency is high. Air requirement is high which increases the running cost of 

the plant considerably. Plant however offers another advantages as no separate sludge digestor 

is required here, because the solids undergo considerable endogenous respiration and get well 

stabilised over long detention periods, adopted in aeration tanks. The sludge produced is, 

capable of directly taking to sludge drying beds. Excess sludge production is minimized. 

Process is also simpler due to elimination of primary settling and separate sludge digestion. 

Such process is suitable for sewage flow close to 4 MLD. Extended aeration is typically used 

in prefabricated "package plants" intended to minimize design costs for waste disposal from 

small communities, tourist facilities, or schools. In comparison to traditional activated sludge, 

longer mixing time with aged sludge offers a stable biological ecosystem better adapted for 

effectively treating waste load fluctuations from variable occupancy situations. Supplemental 

feeding with something like sugar is sometimes used to sustain sludge microbial populations 

during periods of low occupancy; but population response to variable food characteristics is 

unpredictable, and supplemental feeding increases waste sludge volumes. Sludge may be 

periodically removed by septic tank pumping trucks as sludge volume approaches storage 

capacity. 

 

                        Fig. 3.2 Flow Diagram of Extended Aeration Process 

 

https://en.wikipedia.org/wiki/Activated_sludge
https://en.wikipedia.org/wiki/Activated_sludge


13 
 

3.3.2 UASB: Up flow Anaerobic Sludge Blanket   

The process is essentially based on a special flow regime allowing the sewage to get into 

contact with a „sludge blanket“ or “sludge bed” situated in the reactor, and a following 3- 

phase-separation of water, sludge and gas (methane). Within the sludge bed, the organic matter 

in the sewage is reduced by bacteria. In the anaerobic milieu of the reactor, the methane is 

formed due to bacterial activity during the fermentation process, which can be utilised as 

energy source. In order to achieve the best performance of the reactor, several parameters such 

as COD (Chemical Oxygen Demand), required retention time and others have to be taken into 

consideration.  

Major Advantages of UASB 

 low land demand 

 reduction of CH4 emissions from uncontrolled disposal/”open” treatment (ponds) due 

to enclosed treatment and gas collection  

 reduction of CO2 emissions due to low demand for foreign (fossil) energy and surplus 

energy production  

 low odour emissions in case of optimum operation • hygienic advantages in case of 

appropriate post-treatment  

 low degree of mechanisation  

 few process steps (sludge and wastewater are treated jointly) 

Major Disadvantages of UASB 

 insufficient standardisation and adaptation for several implementation possibilities   

 economically not feasible in colder climates with sewage temperature lower than 15°C  

 methane and odour emissions (also of end-products) in case of inappropriate plant 

design or operation  

 insufficient pathogen removal without appropriate post-treatment 

 

      

                                  Fig 3.3  Sectional view of UASB reactor 

 



14 
 

3.4 Sampling Techniques 

There are two types of sampling techniques – 

 Grab Sampling 

 Composite Sampling 

Grab sampling reflects performance only at the point in time that the sample was collected, and 

then only if the sample was properly collected. 

Composite samples are collected over a period of time within the same shift. Take one sample 

per hour for an 8-hour shift. Thus you will have 8 samples of 125 mL each (sub-sample bottle) 

to make a 1 litre composite solution. 

Advantages of Grab Sampling 

 Grab sampling allows the analysis of specific types of unstable parameters such as pH, 

dissolved oxygen, chlorine residual, nitrites and temperature. 

 The results can be formulated quickly. 

 Useful for areas where weather fluctuations are minimal. 

 Disadvantages of Grab Sampling 

 Grab sample takes a snapshot of the characteristics of the sewage at a specific point and 

time so it may not be completely representative of the entire flow. 

 Grab sampling is only suitable for small plants with low flows and limited staff. 

 

Our project focuses on Grab Sampling because composite sampling was not possible 

as the sewage treatment plants were very far from our location so it was not possible to 

collect samples at different times on the same day. 

 

3.5 Analytical Methods 

Laboratory tests were conducted for physiochemical and biological paramters. 

3.5.1 pH 

   Determination of pH is one of the important objectives in biological treatment of 

wastewater. In anaerobic process, if pH goes below 5 due to excessive accumulation of acids, 

process is severely affected. Shifting of pH beyond 5-10 upsets the aerobic treatment of 

wastewater. In these circumstances, the pH is generally adjusted by addition of suitable acid or 

alkali to optimize the treatment of the wastewater. pH value or range is of immense importance 

for any chemical reaction. A chemical shall be highly effective at a particular pH. Chemical 

coagulation, disinfection, water softening and corrosion control are governed  by pH 

adjustment. 

  



15 
 

APPARATUS USED 

 pH meter  

 Thermometer 

 PROCEDURE : 

 The instrument with a buffer solution of pH near that of the sample is standardized and 

electrode against at least one additional buffer of different pH value is checked.  

 The temperature of the water is measured and if temperature compensation is available 

in the instruments it is adjusted accordingly.  

 After the standardization place the sample in the beaker and immerse the electrode, then 

take the reading in the pH meter and the temperature 

 

                                    Fig 3.4 pH meter 

 

3.5.2 Total Solids 

Solids analysis are important in the control of biological and physical waste water treatment 